
English

Parts Manual
	 PZ5426 FX / 966060901	 PZ6030CV / 966061101
	 PZ6029FX / 966061201	 PZ7234FX / 966061401
PZ6029PFX / 966062201	 PZ6034FX / 966516801
PZ6034FX ZT / 966061301	 PZ29FX BF / 966553801

PZ34FX BF / 966553901
Please read the operator’s manual carefully and make sure 
you understand the instructions before using the machine.



4 

FRAME

7

2

1

4

3

9

6

10

12

5

11

11

13

17

18

16

15

14

6

12

8

19



 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FRAME

574 2156021..	 .....1..... FLOORPAN

522 6757022..	 .....1.....BUMPER, REAR

574 2286023..	 .....1..... PLATE, SKID

539 1110284..	 .....2.....NUTSERT 5/16-18

525 6128015..	 .....4..... SCREW 3/8-16 x 1 HEX FLG

521 9965016..	 .....7.....NUT 3/8-16 HEX FLG NYLOC

539 1128997..	 .....2.....NUT 5/16-18 HEX FLG NYLOC

574 2338018..	 .....2..... SCREW 5/16-18 x 2¼ HEX FLG

539 1001459..	 .....2.....BOLT 3/8-16 x 2 RD HD

539 13178010..	 .....2..... SCREW 5/16-18 x 3¾ HEX FLG

539 10960011..	 .....8.....WASHER 5/16 DISC SPRING

539 99085812..	 .....6..... SCREW 5/16-18 x ½ SLF TAP

574 21570213..	 .....1..... FOOTREST

510 08320114..	 .....4.....MOUNT, F/F INSERT

510 04030115..	 .....2.....BRACKET, REST MOUNT

539 11229416..	 .....1..... FLEX TRIM

574 22160217..	 .....1.....GUARD, REAR

525 54400118..	 .....2..... SCREW 5/16-18 x 1¼ TPBLT

574 48280119..	 .....1..... FRAME w/ SAFETY DECALS

574 482802.....1..... FRAME w/ SFTY DECALS 72"



10 

ENGINE PLATE

966062201 ONLY

1

21

11

2
Torque to 50-60 Ft-Lbs

14
13

3

17

12

9

7

10

4

6

15

16

8

19

18

5

5

4

22

20

23



 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

510 0198011..	 .....1..... PULLEY, ENGINE

539 1001412..	 .....1.....BOLT 7/16-20 x 1½ HEX NYL

539 9902473..	 .....1.....WASHER 7/16 SLW

539 9902084..	 .....2.....BOLT 5/16-18 x 1 RD HD

539 1128995..	 .....2.....NUT 5/16-18 HEX FLG NYLOC

539 1256266..	 .....1.....WASHER, BLADE

525 7495017..	 .....1.....CLUTCH, GT 3.5

522 6767028..	 .....1..... STOP, CLUTCH

539 1001439..	 .....1.....BOLT 7/16-14 x 1 HEX NYLOC

539 10258210..	 .....1.....NUT 7/16-14 HEX WHIZ LK

525 74990111..	 .....1.....KEY ¼ SQ x 3½

505 28000112..	 .....1..... TIE WRAP w/ CLIP

539 11968013..	 .....1.....ADAPTOR, OIL DRAIN

539 10961814..	 .....1.....O-RING

539 11891115..	 .....1..... PIPE 3/8 NPT x 3"

539 10507216..	 .....1..... ELBOW 90O

522 83700117..	 .....1..... PLUG, DRAIN, 3/8 NPTF

539 99056318..	 .....4.....BOLT 3/8-16 x 1 HEX NYLOC

539 10259319..	 .....4.....WASHER 3/8 SPRING

539 10315320..	 .....1.....NUT M8 x 1.25 NYLOC

525 75030121..	 .....1.....MUFFLER

574 23380122..	 .....3..... SCREW 5/16-18 x 2¼ HEX FLG

510 00460223..	 .....1..... PLATE, ENGINE

NOT SHOWN

525 554201.....1..... ENGINE HARNESS, KAW

574 825801.....1.....KIT, SPARK ARRESTOR



12 

STEERING

1416

12

7 6

5

4

3 2

1

9

10

13 14

15

18

19

29

21

17

24
26

27

28

32

34

35

36

37

38

39

30

41

20

31

42

33

54

51

26

44

49

50

46 48

36

26

2325
8

11

22

56

55

52

53

26

26

40

45

43

47



 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

STEERING

574 1896021..	 .....1..... FRAME MOUNT

539 1047632..	 .....4.....RETAINER, U TYPE

539 1137923..	 .....1..... SWITCH, BRAKE (3-POLE)

510 0299024..	 .....1.....BRACKET, BATTERY

539 1024365..	 .....1.....BATTERY

510 0300016..	 .....1.....BRACKET, BATTERY MOUNT

510 0640017..	 .....2..... J HOOK

574 2694018..	 .....2..... LEVER, MOTION

574 2627019..	 .....1..... LEVER, w/ GRIP, RT

574 26270210..	 .....1..... LEVER, w/ GRIP, LT

510 11320311..	 .....2..... LEVER, CONTROL

510 08210112..	 .....4.....MOUNT, ISO

539 13179913..	 .....1.....KNOB

539 10122414..	 .....2..... SPRING

539 99019615..	 .....2.....NUT 5/16-18 HEX

539 10839616..	 .....1.....BOLT 5/16-18 x 2½ HEX TPBLT

539 91384717..	 .....2.....RETAINER NUT 3/8

539 99018818..	 .....4.....WASHER 5/16 SAE FLAT

511 59490119..	 .....1.....BUSHING, ¼ FLANGE

511 59500120..	 .....1..... LINK, SWITCH

539 11060721..	 .....2.....BALL STUD 10MM

539 99103422..	 .....2..... SCREW 10-24 x 5/8 WSH HD

539 10914923..	 .....1..... TURNBUCKLE 3/8

525 99650124..	 .....4.....NUT 3/8-16 HEX FLG NYLOC

539 10873225..	 .....1.....NUT 3/8-24 HEX JAM

539 11289926..	 ...25.....NUT 5/16-18 HEX FLG NYLOC

539 13166527..	 .....8.....BOLT 5/16-18 x 3 ¾ RD HD

539 11189728..	 .....4.....WASHER  3/8 SPECIAL

525 86620129..	 .....4..... SCREW 3/8-16 x 2 HEX FLG

525 46470130..	 .....8..... SCREW 5/16-18 x ¾ HEX FLG

525 61280131..	 .....4..... SCREW 3/8-16 x 1 HEX FLG

539 99012232..	 .....4.....WASHER 3/8 SAE FLT

539 97698833..	 .....4.....HAIRPIN COTTER

539 10223434..	 .....1..... PUSH NUT, ¼"

539 99099735..	 .....2.....WINGNUT ¼-20 NYLOC

539 99031636..	 .....4.....BOLT 5/16-18 x ¾ RD HD

574 82270137..	 .....2.....BOLT 10-24 x ¾ SOCKET HD

539 97697738..	 .....2.....NUT 10-24 HEX NYLOC

539 13300739..	 .....1.....WASHER, WAVE

516 02030140..	 .....1.....DAMPENER ASSY

539 10597441..	 .....1.....RUBBER GROMMET

525 44790142..	 .....1..... SEAT STRUT ASSY

539 11229443..	 .....1..... FLEX TRIM

574 23530144..	 .....1..... LOOM, SPLIT, 5/8

539 13089445..	 .....2.....GRIP, LEVER

539 02003546..	 .....1..... SPRING

539 99007447..	 .....1.....BOLT ¼-20 x ¾ GR2 RD HD

539 10812048..	 .....2.....NUT ¼-20 HEX THIN NYLOC

522 71870149..	 .....1.....CABLE, POSITIVE

539 10275950..	 .....2..... INSULATOR

539 99018751..	 .....2.....WASHER 5/16 SLW

539 13151752..	 .....2.....BLOCK, UPPER

539 13151953..	 .....2.....BLOCK, LOWER

539 99066954..	 .....2.....BOLT 5/16-18 x 1¾ HEX NYL

539 13151855..	 .....4.....BEARING, FLANGE

539 10108056..	 .....2..... SWITCH N.C.

NOT SHOWN

510 093601.....1.....HARNESS, MAIN WIRING

522 710701.....1.....CABLE, NEGATIVE



14 

IGNITION SYSTEM

6
7

8

5

9

35

20

19

16

15

17

14

13

12

22

18

21

11

1

2

3

10

20

21

37

24

25

26

31

32 30

27

36

28

29

33

34

23

35

27

4



 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION SYSTEM

539 1303931..	 .....2..... FUEL CAP

539 1052452..	 .....2.....RUBBER GROMMET

525 8654013..	 .....2..... FITTING, FUEL

574 5140014..	 .....1..... TIMER, SEAT

529 2796035..	 .....1..... TANK MOUNT, RT RR

529 2797036..	 .....1..... TANK MOUNT, LT RR

529 2799027..	 .....1..... TANK MOUNT, RT FRT

529 2800028..	 .....1..... TANK MOUNT, LT FRT

539 1326249..	 .....1.....KNOB

539 11434110..	 .....3..... SCREW 10-24 x 3/8 SCK HD

510 24660211..	 .....1.....DECAL, CONTROL, GAS

525 81100212..	 .....1..... TANK ASSY, RT

525 810902.....1..... TANK ASSY, LT

574 45540113..	 .....1..... SWITCH, IGNITION

574 45550114..	 .....1.....KEY

539 11007415..	 .....1.....HOUR METER

539 13162716..	 .....1..... SWITCH, PTO 10 AMP

529 28020217..	 .....1..... PANEL, CONTROL, GAS

539 10986718..	 .....1.....CLAMP, DOUBLE TUBE

539 11322619..	 .....6.....BOLT 5/16-18 x 1 THD FRM

539 11289920..	 ...13.....NUT 5/16-18 HEX FLG NYLOC

525 46470121..	 .....5..... SCREW 5/16-18 x ¾ HEX FLG

539 10250222..	 .....4..... STUD, FUEL TANK

539 10284523..	 .....4..... SPRING, TANK MOUNT

539 99018824..	 .....4.....WASHER 5/16 SAE FLAT

539 10960025..	 .....2.....WASHER 5/16 DISC SPRING

505 28000126..	 .....2..... TIE WRAP w/ CLIP

539 97697727..	 .....4.....NUT 10-24 HEX NYLOC

574 20660128..	 .....1..... TEE, FUEL LINE

574 20670129..	 .....2..... VALVE, CHECK

539 91222230..	 ...10.....CLAMP, FUEL LINE

539 91632531..	 .....1..... FUEL VALVE

539 92209132..	 .....1..... FUEL LINE

505 21510133..	 .....3..... FUEL LINE 2½"

539 10528034..	 .....1..... FUEL LINE 35"

574 82270135..	 .....4..... SCREW 10-24 x ¾ SKT HD

574 20690136..	 .....1.....CABLE, CHOKE 
966060901, 966061201 
966061401

574 206902.....1.....CABLE, CHOKE 
966061101

574 20700237..	 .....1.....CABLE, THROTTLE 
966061401

574 207001.....1.....CABLE, THROTTLE 
966060901, 966061101 
966061201



16 

IGNITION SYSTEM

966062201 ONLY

1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

23

25 26
27

28

29

30

31

32

33
34

35

36

37

9

11

12

20

22

38

39

4036

35

24

8

9

41



 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION SYSTEM

574 2342021..	 .....1..... FENDER, LP RT

574 2343022..	 .....1..... FENDER, LP LT

510 0830023..	 .....2.....MOUNT, TANK RR

574 2915024..	 .....1..... SUPPORT, LP FENDER RT

574 291802.....1..... SUPPORT, LP FENDER LT

539 9905465..	 .....2.....NUT 3/8-16 HEX CNTRLK

539 1082716..	 .....2.....HCS 3/8-16 x 3½

539 9906137..	 .....2.....NUT 3/8-16 HEX WHIZLK

539 9906458..	 ...10.....BOLT 3/8-16 x 1 RD HD

521 9965019..	 ...18.....NUT 3/8-16 HEX FLG NYLOC

574 29140110..	 .....4.....BRACKET, LP TANK

539 11322611..	 ...12.....BOLT 5/16-18 x 1 THD FRM

539 11289912..	 ...13.....NUT 5/16-18 HEX FLG NYLOC

539 11043313..	 .....1.....GROMMET, FUEL LINE

539 10986714..	 .....1.....CLAMP, DOUBLE TUBE

525 46470115..	 .....1..... SCREW 5/16-18 x ¾ HEX FLG

574 30490116..	 .....4..... TOGGLE ASSY

574 26240317..	 .....1.....DASH, LP

574 23500218..	 .....1.....BRACKET, REGULATOR

539 97697819..	 .....2.....NUT ¼-20 HEX NYLOC

539 99059820..	 .....4.....WASHER ¼ FLAT

539 99054821..	 .....2.....BOLT ¼-20 x 1 HEX HD

539 10268522..	 .....3.....CLIP

539 10747523..	 .....3.....BOLT 5/16-18 x ¾ THD FRM

574 51400124..	 .....1..... TIMER, SEAT

574 23390325..	 .....1.....COVER, LP DASH

573 97890126..	 .....1.....DECAL, LP CONTROL

539 10476327..	 .....4.....RETAINER, U TYPE

539 11007428..	 .....1.....HOUR METER

574 45540129..	 .....1..... SWITCH, IGNITION

539 13162730..	 .....1..... SWITCH, PTO 10 AMP

539 10317831..	 .....1.....CAP, IGNITION SWITCH NUT

539 99020932..	 .....4.....BOLT 5/16-18 x 1 HEX HD

539 99018833..	 .....4.....WASHER 5/16 SAE FLAT

539 99018734..	 .....4.....WASHER 5/16 SLW

574 82270135..	 .....4..... SCREW 10-24 x ¾ SKT HD

539 97697736..	 .....4.....NUT 10-24 HEX NYLOC

539 13262437..	 .....1.....KNOB

574 20700138..	 .....1.....CABLE, THROTTLE

574 43960139..	 .....4.....NUT, TOGGLE

574 45550140..	 .....1.....KEY

525 61280141..	 .....8..... SCREW 3/8-16 x 1 HEX HD



18 

PARKING BRAKE

8

7

5

4

32

1

14

13

12
11

9

26

19

15

16

25

18

21

23

22

32

31

20

6

24

10

29

17

28

30

10

13

15

27
33

3



 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

525 8512011..	 .....1..... SHAFT, BRAKE

510 0259012..	 .....1.....ARM, RT BRAKE

510 0892013..	 .....2.....BUSHING, SLEEVE ¾ x 1

539 2002824..	 .....6.....NUT 3/8-16 HEX JAM NYLOC

539 1106315..	 .....1.....ROLL PIN 5/16" DIA.

539 1330476..	 .....2.....CALIPER

516 0355017..	 .....4.....BOLT ½ x 2¼, 3/8-16 SHLDR

515 9803018..	 .....1..... LINK, FOLLOWER

515 9800029..	 .....1..... LEVER, BRAKE

539 13216110..	 .....6.....BUSHING, BRAKE

525 49090111..	 .....3.....WASHER, FRICTION

539 91206312..	 .....1.....WASHER, CONE

539 13300713..	 .....2.....WASHER, WAVE

539 20028214..	 .....3.....NUT 3/8-16 HEX JAM NYLOC

539 10041315..	 .....3.....BOLT 3/8-16 x 1¼ RD HD

539 92346316..	 .....1.....BOLT 3/8-16 x 3¼ HEX NYLOC

539 97652617..	 .....1.....GRIP, LEVER

525 85140118..	 .....1..... SWIVEL, BRAKE

539 11395219..	 .....1..... SPRING

539 97746520..	 .....1..... YOKE

522 70590121..	 .....1..... PIN 3/8 CLEVIS SPRING 

539 10498422..	 .....1.....BOLT 3/8-24 x 4½ HEX NYL

539 10873223..	 .....3.....NUT 3/8-24 HEX JAM

539 99012224..	 .....1.....WASHER 3/8 SAE FLT

539 11561725..	 .....1.....NUT 5/16-18 HEX NYLOC INS

521 99650126..	 .....1.....NUT 3/8-16 HEX FLG NYLOC

574 80520227..	 .....1.....MOTOR, RT

575 224601.....1.....MOTOR, RT 
966061101

574 80520128..	 .....1.....MOTOR, LT

539 110823.....1.....MOTOR, LT 
966061101

521 99110129..	 .....8.....NUT ½-13 HEX FLG NYLOC

525 84870130..	 .....2.....HUB, DISC BRAKE, w/ STUDS

539 10117331..	 .....8..... LUG NUT ½

539 10288932..	 .....2.....COTTER PIN 1/8 x 2

525 85160133..	 .....1..... PLATE, CALIPER



20 

HYDRAULIC PUMP-MOTOR

16
15

7

10

24

25

26

3

14
5

13

19

8
11

9

2

12

6

20

1

23

18

21

4

28

31
32

29

27
28

36

35

34
33

30

44

43

42

41

40

39

38

37

3842

42

55
59

53
17

22

58

49

48

47

46

45

50

57
56
52

51

54

21
61

60

966060901, 966061201, 96606140, 966062201, 966516801



 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP-MOTOR

506 0079021..	 .....1..... FRAME, SUB

506 1208022..	 .....1.....OIL TANK ASSY

522 8054013..	 .....1..... FILTER, 25 MICRON

506 1204014..	 .....1..... PUMP, 16CC RT

506 1205015..	 .....1..... PUMP, 16CC LT

510 0190026..	 .....2..... PULLEY, PUMP, 17MM

573 9783017..	 .....1.....BELT

539 9906138..	 .....1.....NUT 3/8-16 HEX WHIZLK

510 2544019..	 .....1..... SPRING, PUMP

539 10041310..	 .....1.....BOLT 3/8-16 x 1¼ RD HD

539 20028211..	 .....6.....NUT 3/8-16 HEX JAM NYLOC

521 99110112..	 ...12.....NUT ½-13 HEX FLG NYLOC

539 10133213..	 .....8.....BOLT ½-13 x 2¾ HEX NYLOC

525 54480114..	 .....4.....BOLT ½-13 x 4 HEX FLG

539 10271715..	 .....4..... SCREW 5/16-18 x 5/8  SET

539 10117716..	 .....2.....KEY, METRIC

539 10955417..	 .....1.....WASHER ½ FLAT

539 11322618..	 .....2.....BOLT 5/16-18 x 1 THD FRM

539 99005219..	 .....2.....WASHER ¼ SPLIT LOCK

539 99007220..	 .....2.....BOLT ¼-20 x 5/8 HEX NYLOC

539 11289921..	 .....8.....NUT 5/16-18 HEX FLG NYLOC

539 10343322..	 .....1.....BOLT ½-13 x 3¼ HEX NYLOC

539 99069223..	 .....4.....WASHER 5/16 STD FLT

525 54400124..	 .....4..... SCREW 5/16-18 x 1¼ TPBLT

525 83420125..	 .....4..... SCREW 3/8-16 x 1¼ HEX FLG

521 99650126..	 .....4.....NUT 3/8-16 HEX FLG NYLOC

522 55920127..	 .....1..... LINKAGE, CONTROL, FT

539 10259028..	 .....2.....BALL END, RT

539 10873229..	 .....1.....NUT 3/8-24 HEX JAM

539 10914930..	 .....1..... TURNBUCKLE 3/8

539 99022331..	 .....2.....NUT 5/16-24 HEX

522 84280132..	 .....1..... LINKAGE, CONTROL, RR

510 01360133..	 .....1..... LINE, HYDRAULIC, RT-A

510 01370134..	 .....1..... LINE, HYDRAULIC, RT-B

510 01380135..	 .....1..... LINE, HYDRAULIC, LT-A

510 01390136..	 .....1..... LINE, HYDRAULIC, LT-B

510 01400137..	 .....1..... LINE, HYDRAULIC, CHARGE

510 01450138..	 .....2..... LINE, HYDRAULIC, CASE

510 01070139..	 .....1..... LINE, HYDRAULIC, SUCTION

575 87230140..	 .....1..... FILTER HEAD

539 10123941..	 .....4..... STRAIGHT CONNECTOR

539 10123742..	 .....7..... STRAIGHT CONNECTOR

539 10124243..	 .....1..... ELBOW 90O ADJ

539 10331644..	 .....2.....CONNECTOR

522 80530145..	 .....1.....CAP, HYDRAULIC

522 80500146..	 .....1..... TUBE, ANTI-SPLASH

539 10516847..	 .....1.....CAPNUT

510 04160348..	 .....1.....ARM, IDLER, w/ BEARINGS

510 20630149..	 .....1..... PIVOT, BEARING	

522 02340150..	 .....1.....WASHER 3/8 THICK	

510 28370251..	 .....1..... IDLER PULLEY

510 25450152..	 .....1..... SHIELD, DUST	

521 99110153..	 .....1.....NUT ½-13 HEX FLG NYLOC

525 43560154..	 .....1..... PIVOT, IDLER	

539 13023555..	 .....1.....BOLT 3/8-16 x 2¾ RD HD

539 99061356..	 .....1.....NUT 3/8-16 HEX WHIZLK

539 20028257..	 .....2.....NUT 3/8-16 HEX JAM NYLOC

539 11466258..	 .....1..... SHIELD, DUST	

539 11552859..	 .....1.....WASHER ½" BELLEVILLE

539 99031660..	 .....4.....BOLT 5/16-18 x ¾ RD HD

574 39850261..	 .....2..... SHIELD, PULLEY

NOT SHOWN

539 104763.....2.....RETAINER, U TYPE



28 

WHEELS AND TIRES

5

4

6

1

3
2

8

10

7

9 12

15

4

17 16 14 1113

19

18



 29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

510 0340011..	 .....2.....CAP, DUST

522 8426012..	 .....2.....NUT ¾-16 HEX THIN NYLOC

574 8247013..	 .....2.....WASHER ¾ HARDENED

510 0344014..	 .....4.....BEARING, TAPERED

510 0343015..	 .....2..... SEAL, BEARING

539 1055186..	 .....4.....AXLE SPACER

510 1546107..	 .....2..... TIRE ASSY 13 x 6.5, FLT FREE

539 1055178..	 .....2.....BOLT ½-13 x 9½ HEX NYLOC

521 9911019..	 .....2.....NUT ½-13 HEX FLG NYLOC

525 61190210..	 .....2..... FORK, CASTER

539 99025011..	 .....2.....WASHER ½ SAE

539 10147412..	 .....2..... ZERK

539 10330013..	 .....2..... ZERK

539 91223414..	 .....2..... STEM, VALVE

522 90510115..	 .....2..... TIRE ASSY 23 x 10.5 
966060901, 966883801

510 154501.....2..... TIRE ASSY 24 x 12 
966061101, 966061201, 
966062201, 966516801, 
966061301, 966553901

539 105486.....2..... TIRE ASSY 24 x 12 
966061401

522 90510216..	 .....2.....RIM 12 x 1.125 NEG OFFSET 
966060901, 966553801

510 154502.....2.....RIM 12 x 1.75 NEG OFFSET 
966061101, 966061201, 
966062201, 966516801, 
966061301, 966553901

539 105487.....2.....RIM 12 x 2.5 NEG OFFSET 
966061401

539 10743117..	 .....2..... TIRE 23 x 10.5 TURF MASTER 
966060901, 966553801

539 105152.....2..... TIRE 24 x 12 4 PLY 
966061101, 966061201, 
966062201, 966061401 
966516801, 966061301 
966553901

539 10552418..	 .....2..... SEAL, CASTER TIRE

539 10552519..	 .....2.....BEARING (CUP AND CONE)

NOT SHOWN

539 105521.....2..... TIRE ASSY 13 x 6.5 PNEU 
(optional)



30 

MOWER LIFT / DECK LIFT

2

14
20

19

22

32

28

33

15

17

3

41

40 34

16
21

44

27

10

8

11

4

9

12

13

30

25

1

26

23

24

31

29

37

35

39

36

38

42

43

11

53

45

46

60
59

58

57

56

54

55

52

51
50

49

48

47

61

62

66

65 64

63

67

68
18

6 75



 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWER LIFT / DECK LIFT

510 0898011..	 .....2.....ROD, LIFT

510 0894012..	 .....4.....BUSHING, FLANGED 1¼ ID

510 0292013..	 .....2..... SPRING, EXTENSION

510 1065014..	 .....2..... STRUT ASSY

510 0892015..	 .....2.....BUSHING, SLEEVE ¾ x 1

510 0838016..	 .....1.....BALLJOINT ¾ SWIVEL

510 3625017..	 .....4..... SPACER, STRUT

510 4067018..	 .....1.....GUIDE, HEIGHT BAR

510 0901019..	 .....8..... PIN, 7/16 CLEVIS

510 41230110..	 .....2..... PIVOT, SPRING

539 11289911..	 .....8.....NUT 5/16-18 HEX FLG NYLOC

510 01650112..	 .....1..... PIN, HEIGHT

539 12099313..	 .....2..... EYEBOLT 4½

521 99650114..	 .....4.....NUT 3/8-16 HEX FLG NYLOC

521 99110115..	 .....3.....NUT ½-13 HEX FLG NYLOC

515 98820116..	 .....2..... PIN, STRUT

539 10506917..	 .....4..... E-RING 5/8

510 08920118..	 .....1.....BUSHING, SLEEVE ¾ x 1

539 91656119..	 .....1.....BUSHING 1" x 14 GA

539 91273020..	 .....1..... E-RING 1"

539 99087021..	 .....1..... E- RING 3/8"

539 99012222..	 .....1.....WASHER, 3/8 SAE FLT

522 70520123..	 .....4..... E-RING 7/16"

539 99020824..	 .....2.....BOLT 5/16-18 x 1 RD HD

525 82890125..	 .....2.....BOLT ½-13 x 3 HEX FLG

525 82220126..	 .....2..... PLATE, PILLOW BLOCK

510 40760127..	 .....1.....ROD, HEIGHT LATCH

510 40630128..	 .....1.....BAR, HEIGHT

510 41070329..	 .....2..... SHAFT, RR LIFT

510 40960230..	 .....1..... SHAFT, LIFT, FT

510 02390231..	 .....4.....BLOCK, PILLOW

510 40720132..	 .....1..... LATCH, HEIGHT

510 40750133..	 .....1..... SWIVEL, HEIGHT LATCH

525 82210134..	 .....4..... SCREW 3/8-16 x 3½ HEX FLG

525 82250135..	 .....4.....KEY 5/16 SQ x 1

525 82900136..	 .....2..... SCREW 5/8-11 x 3 HEX FLG

525 82910137..	 .....2.....NUT 5/8-11 FLG NYLOC

510 40640138..	 .....1..... SWIVEL, HEIGHT BAR

539 10867739..	 .....2.....NUT ¾-10 HEX

539 10194940..	 .....2..... E-RING ½"

510 40650141..	 .....1.....CAP, HEIGHT BAR

522 70560142..	 .....1..... SCREW 5/16-18 x ¾ HEX SCKT

510 40660143..	 .....1..... LINK, INDICATOR

539 99111244..	 .....1.....NUT ¼-20 JAM

510 40850245..	 .....1..... PLATE, INNER HEIGHT

510 40860246..	 .....1..... PLATE, OUTER HEIGHT

539 12272847..	 .....1.....BOLT 3/8-16 x 3 RD HD GR2

510 40840148..	 .....1..... SPACER, HEIGHT PLATE

525 61280149..	 .....2..... SCREW 3/8-16 x 1 HEX FLG

516 03550150..	 .....1.....BOLT ½ x 2¼, 3/8-16 SHLDR

510 40680151..	 .....1..... LATCH, TRANSPORT

510 37660152..	 .....1..... SPRING, TORSION

516 03810153..	 .....1.....DECAL, HEIGHT

525 34970154..	 .....1.....DECAL, HEIGHT

510 02250155..	 .....1.....ARM, CAST LIFT

525 46540156..	 .....1..... SCREW 5/16-18 x 1½ HEX FLG

539 10245457..	 .....3..... E-RING ¾"

510 02250258..	 .....1..... LEVER, DECK LIFT

510 41000259..	 .....4.....ARM, LIFT

510 02360160..	 .....4..... SHAFT, LIFT TRUNION

539 10264161..	 .....4..... LIFT CHAIN

525 46570162..	 .....4.....BOLT ½-13 x 4 HEX TPBLT

539 99062563..	 .....4.....NUT ½-13 HEX JAM

510 40780164..	 .....1..... PEDAL, RELEASE

510 40820165..	 .....1.....BOLT, SHOULDER

510 08950166..	 .....1..... PAD, FOOT PEDAL

510 37670167..	 .....1..... SPRING, TORSION

510 40830168..	 .....1..... PEDAL, DECK HEIGHT



32 

54" DECK

1

17

10

8

6

5

4

3

15

25
26

24

23

22

21

2018

17

33
32

31

Torque to 
90 Ft-Lbs 
30

28

27

34

35

42

41

38

37

36

11

47

2

13

12
7

19
16

45

46

14

19

48

54

53

52

51

50

49 13

19

17

17

16

43

24

19

9

29
40

39

40

29

44

55

56

57

58
56

MOWING DECK / CUTTING DECK



 33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWING DECK / CUTTING DECK

574 4971011..	 .....1.....DECK w/ SAFETY DECALS

510 4375022..	 .....1.....BAFFLE, FLOW DIVERTER

521 9797013..	 .....3..... PULLEY

574 1970024..	 .....1.....BRACKET, CHUTE PIVOT

525 5982015..	 .....1..... PULLEY, IDLER 7" NARROW

510 0196016..	 .....1..... PULLEY, IDLER 6"

510 1312027..	 .....2..... SHIELD, BELT

575 2659018..	 .....3.....BLADE, 19"

539 9769989..	 .....3..... ZERK

521 99110110..	 .....3.....NUT ½-13 HEX FLG NYLOC

525 48580111..	 .....1.....CHUTE, DISCHARGE

525 48600212..	 .....1.....BRACKET, CHUTE SUPPORT

510 26370113..	 .....3.....BEARING, IDLER ARM

539 10650414..	 .....3.....WASHER, HEAVY

539 13178115..	 .....2..... SCREW 3/8-16 x 2¾ HEX FLG

510 25450116..	 .....3..... SHIELD, DUST

521 99650117..	 .....4.....NUT 3/8-16 HEX FLG NYLOC

525 46470118..	 .....3..... SCREW 5/16-18 x ¾ HEX FLG

539 11289919..	 .....9.....NUT 5/16-18 HEX FLG NYLOC

510 02240120..	 .....1.....BOLT ½-13 x 8 RD HD

510 02230121..	 .....2.....BOLT ½-13 x 4¾ RD HD

539 10293322..	 .....3.....BOLT 5/16-18 x 1½ RD HD

539 10047223..	 .....2.....BOLT 5/16-18 x 1¼ RD HD

539 99069224..	 ...10.....WASHER 5/16 STD FLT

539 99020925..	 .....8.....BOLT 5/16-18 x 1 HEX HD

539 99018726..	 .....8.....WASHER 5/16 SLW

539 10476327..	 .....8.....RETAINER, U TYPE

525 61280128..	 .....2..... SCREW 3/8-16 x 1 HEX FLG

539 13063829..	 .....6.....BEARING

539 11900730..	 .....3.....BLADE BOLT

574 21060131..	 ...18..... SCREW ½-13 x 1 HEX FLG

539 10960032..	 .....9.....WASHER 5/16 DISC SPRING

539 13031533..	 .....9.....BOLT 5/16-18 x ½ HEX NYLOC

574 16960134..	 .....4.....ROLLER, GAUGE

574 19640135..	 .....2..... TUBE, ROLLER AXLE

574 19650136..	 .....1..... TUBE, ROLLER AXLE LONG

539 97697837..	 .....4.....NUT ¼-20 HEX NYLOC

539 11562038..	 .....4.....BOLT ¼-20 x ¾ CARRIAGE

539 13065339..	 .....3.....NUT ¾-16 FLG

539 13063940..	 .....6..... V-RING

574 72220141..	 .....1.....ARM, IDLER w/ BRGS, SPACR

522 72970142..	 .....1.....BEARING, IDLER PIVOT

574 28590143..	 .....1.....BELT, DECK

525 83640144..	 .....3..... SPINDLE ASSY

522 02340145..	 .....1.....WASHER 3/8 THICK

539 10168646..	 .....1.....BOLT 3/8-16 x 4½ HEX  GR 8

510 01510147..	 .....1..... PULLEY, IDLER 7" WIDE

574 20200148..	 .....1..... EYEBOLT 3/8 x 4

525 46560149..	 .....1..... SPACER, IDLER PIVOT

525 31090150..	 .....1..... SPRING, TORSION

574 26220151..	 .....1.....KEEPER, BELT

574 26210252..	 .....1.....GUIDE, BELT

539 12810153..	 .....1.....BOLT 3/8-16 x 2½ CARRIAGE

539 10727154..	 .....1.....BOLT 5/16-18 x 1 RD HD

525 83600155..	 .....3..... SHAFT, SPINDLE

539 13064356..	 .....6.....CUP, DEBRIS

539 13064157..	 .....3..... SPACER

539 13063758..	 .....3.....HUB

NOT SHOWN - OPTIONAL

525 307001.....3.....BLADE, HIGH LIFT 19"

574 481101.....3.....BLADE, LOW LIFT 19"  

525 525901.....3.....BLADE, GATOR 19" 

574 486901.....3.....BLADE, WAVY REV LIFT 19"



34 

60" DECK

MOWING DECK / CUTTING DECK

1

17

10

8

6

5
4

3

15

25

26

24

23
22

21

2018

17

33
32

31
28

27

34

35

42

41

38

37

36

11

47

2

13

12

7

19
16

45

46

14

19

48

54

53

52

51

50

49 13

19

17

17

16

43

Torque to 
90 Ft-Lbs
30

24

19

9

29
40

39

40

29

44

55

56

57

58
56



 35

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWING DECK / CUTTING DECK

574 4972011..	 .....1.....DECK w/ SAFETY DECALS

510 4375022..	 .....1.....BAFFLE, FLOW DIVERTER

539 1306463..	 .....3..... PULLEY

574 1970024..	 .....1.....BRACKET, CHUTE PIVOT

525 5982015..	 .....1..... PULLEY, IDLER 7" NARROW

510 0196016..	 .....1..... PULLEY, IDLER, 6"

510 1312027..	 .....2..... SHIELD, BELT

539 1057118..	 .....3.....BLADE, 21"

539 9769989..	 .....3..... ZERK

521 99110110..	 .....4.....NUT ½-13 HEX FLG NYLOC

525 48580111..	 .....1.....CHUTE, DISCHARGE

525 48600212..	 .....1.....BRACKET, CHUTE SUPPORT

510 26370113..	 .....3.....BEARING, IDLER ARM

539 10650414..	 .....3.....WASHER, HEAVY

539 13178115..	 .....2..... SCREW 3/8-16 x 2¾ HEX FLG

510 25450116..	 .....3..... SHIELD, DUST

521 99650117..	 .....4.....NUT 3/8-16 HEX FLG NYLOC

525 46470118..	 .....3..... SCREW 5/16-18 x ¾ HEX FLG

539 11289919..	 .....9.....NUT 5/16-18 HEX FLG NYLOC

510 02240120..	 .....1.....BOLT ½-13 x 8 RD HD

510 02230121..	 .....3.....BOLT ½-13 x 4¾ RD HD

539 10293322..	 .....3.....BOLT 5/16-18 x 1½ RD HD

539 10047223..	 .....2.....BOLT 5/16-18 x 1¼ RD HD

539 99069224..	 ...10.....WASHER 5/16 STD FLT

539 99020925..	 .....8.....BOLT 5/16-18 x 1 HEX HD

539 99018726..	 .....8.....WASHER 5/16 SLW

539 10476327..	 .....8.....RETAINER, U TYPE

525 61280128..	 .....2..... SCREW 3/8-16 x 1 HEX FLG

539 13063829..	 .....6.....BEARING

539 11900730..	 .....3.....BLADE BOLT

574 21060131..	 ...18..... SCREW ½-13 x 1 HEX FLG

539 10960032..	 .....9.....WASHER 5/16 DISC SPRING

539 13031533..	 .....9.....BOLT 5/16-18 x ½ HEX NYLOC

574 16960134..	 .....5.....ROLLER, GAUGE

574 19640135..	 .....2..... TUBE, ROLLER AXLE

574 19650136..	 .....1..... TUBE, ROLLER AXLE LONG

539 97697837..	 .....4.....NUT ¼-20 HEX NYLOC

539 11562038..	 .....4.....BOLT ¼-20 x ¾ CARRIAGE

539 13065339..	 .....3.....NUT ¾-16 FLG

539 13063940..	 .....6..... V-RING

574 72220141..	 .....1.....ARM, IDLER w/ BRGS, SPACR

522 72970142..	 .....1.....BEARING, IDLER PIVOT

522 82960143..	 .....1.....BELT, DECK

525 83640144..	 .....3..... SPINDLE ASSY

522 02340145..	 .....1.....WASHER 3/8 THICK

539 10168646..	 .....1.....BOLT 3/8-16 x 4½ HEX  GR 8

510 01510147..	 .....1..... PULLEY, IDLER 7" WIDE

574 20200148..	 .....1..... EYEBOLT 3/8 x 4

525 46560149..	 .....1..... SPACER, IDLER PIVOT

525 31090150..	 .....1..... SPRING, TORSION

574 26220151..	 .....1.....KEEPER, BELT

574 26210252..	 .....1.....GUIDE, BELT

539 12810153..	 .....1.....BOLT 3/8-16 x 2½ CARRIAGE

539 10727154..	 .....1.....BOLT 5/16-18 x 1 RD HD

525 83600155..	 .....3..... SHAFT, SPINDLE

539 13064356..	 .....6.....CUP, DEBRIS

539 13064157..	 .....3..... SPACER

539 13063758..	 .....3.....HUB

NOT SHOWN - OPTIONAL

522 829301.....3.....BLADE, HIGH LIFT 21"

574 481301.....3.....BLADE, LOW LIFT 21"  

522 936601.....3.....BLADE, GATOR 21" 

539 109755.....3.....BLADE, WAVY REV LIFT 21"



36 

72" DECK

MOWING DECK / CUTTING DECK

1

17

10

9

8

6

5

4

3

15

25
26

24

23
22

21

20

18

17

31

28

27

34

35

42

41

38

37

36

11

47

2

13

12 7

19

16

45
46

14

19

48

54

53

52

51

50

49 13

19

17

17

16

44

Torque to 
90 Ft-Lbs
30

33
32

55

19

19
24

29
40

39

40

29

57

56

57

58

43

59



 37

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWING DECK / CUTTING DECK

574 4973011..	 .....1.....DECK w/ SAFETY DECALS

574 2218022..	 .....2.....BAFFLE, DIVERTER

539 1306473..	 .....3..... PULLEY

574 1970024..	 .....1.....BRACKET, CHUTE PIVOT

525 5982015..	 .....1..... PULLEY, IDLER 7" NARROW

510 0196016..	 .....2..... PULLEY, IDLER 6"

525 4263027..	 .....1..... SHIELD, 72 RT

525 4261028..	 .....1..... SHIELD, 72 LT

539 1054769..	 .....3.....BLADE, 25"

521 99110110..	 .....5.....NUT ½-13 HEX FLG NYLOC

525 48570111..	 .....1.....CHUTE, DISCHARGE

525 48590212..	 .....1.....BRACKET, CHUTE SUPPORT

510 26370113..	 .....3.....BEARING, IDLER ARM

539 10650414..	 .....3.....WASHER, HEAVY

539 13178115..	 .....3..... SCREW 3/8-16 x 2¾ HEX FLG

510 25450116..	 .....3..... SHIELD, DUST

521 99650117..	 .....5.....NUT 3/8-16 HEX FLG NYLOC

525 46470118..	 .....5..... SCREW 5/16-18 x ¾ HEX FLG

539 11289919..	 ...10.....NUT 5/16-18 HEX FLG NYLOC

510 02240120..	 .....1.....BOLT ½-13 x 8 RD HD

510 02230121..	 .....3.....BOLT ½-13 x 4¾ RD HD

539 10293322..	 .....3.....BOLT 5/16-18 x 1½ RD HD

539 10047223..	 .....2.....BOLT 5/16-18 x 1¼ RD HD

539 99069224..	 ...10.....WASHER 5/16 STD FLT

539 99020925..	 .....8.....BOLT 5/16-18 x 1 HEX HD

539 99018726..	 .....8.....WASHER 5/16 SLW

539 10476327..	 .....8.....RETAINER, U TYPE

525 61280128..	 .....2..... SCREW 3/8-16 x 1 HEX FLG

539 13063829..	 .....6.....BEARING

539 11900730..	 .....3.....BLADE BOLT

574 21060131..	 ...18..... SCREW ½-13 x 1 HEX FLG

539 10960032..	 .....9.....WASHER 5/16 DISC SPRING

539 13031533..	 .....9.....BOLT 5/16-18 x ½ HEX NYLOC

574 16960134..	 .....6.....ROLLER, GAUGE

574 19640135..	 .....4..... TUBE, ROLLER AXLE

574 19650136..	 .....1..... TUBE, ROLLER AXLE LONG

539 97697837..	 .....8.....NUT ¼-20 HEX NYLOC

539 11562038..	 .....8.....BOLT ¼-20 x ¾ CARRIAGE

539 13065339..	 .....3.....NUT ¾-16 FLG

539 13063940..	 .....6..... V-RING

574 72220141..	 .....1.....ARM, IDLER w/ BRGS, SPACR

522 72970142..	 .....1.....BEARING, IDLER PIVOT

539 97699843..	 .....3..... ZERK

574 28600144..	 .....1.....BELT, DECK

522 02340145..	 .....1.....WASHER 3/8 THICK

539 10168646..	 .....1.....BOLT 3/8-16 x 4½ HEX  GR 8

510 01510147..	 .....1..... PULLEY, IDLER 7" WIDE

574 20200148..	 .....1..... EYEBOLT 3/8 x 4

525 46560149..	 .....1..... SPACER, IDLER PIVOT

525 31090150..	 .....1..... SPRING, TORSION

574 26220151..	 .....1.....KEEPER, BELT

574 26210252..	 .....1.....GUIDE, BELT

539 12810153..	 .....1.....BOLT 3/8-16 x 2½ CARRIAGE

539 10727154..	 .....1.....BOLT 5/16-18 x 1 RD HD

525 83640155..	 .....3..... SPINDLE ASSY

525 83600156..	 .....3..... SHAFT, SPINDLE

539 13064357..	 .....6.....CUP, DEBRIS

539 13064158..	 .....3..... SPACER

539 13063759..	 .....3.....HUB

NOT SHOWN - OPTIONAL

525 341101.....3.....BLADE, HIGH LIFT 25"

574 481401.....3.....BLADE, LOW LIFT 25" 

525 544701.....3.....BLADE, GATOR 25" 

574 860902.....3.....BLADE, WAVY REV LIFT 25"



38 

SEAT

1

2

3

4

5
6

7

8

9

10
11

12

13

8

14

15

18

16

17 19



 39

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT

574 2846011..	 .....1..... SEAT ASSY

510 0393022..	 .....1..... PAN, SEAT

515 9906013..	 .....2.....BOLT 3/8 x 1¼ 5/16-18 SHLDR

510 0641014..	 .....1.....ROD, SEAT

539 9138475..	 .....2.....RETAINER NUT 3/8 

521 9965016..	 .....2.....NUT 3/8-16 HEX FLG NYLOC

525 8342017..	 .....2..... SCREW 3/8-16 x 1¼ HEX FLG

539 1128998..	 .....6.....NUT 5/16-18 HEX FLG NYLOC

574 1822029..	 .....1..... LATCH, SEAT

520 28310110..	 .....1..... SPRING, TORSION

510 28380111..	 .....2.....BUMPER, RUBBER

521 99650112..	 .....2.....NUT 3/8-16 HEX FLG NYLOC

539 11322613..	 .....4.....BOLT 5/16-18 x 1 THD FRM

539 11974114..	 .....1..... SWITCH, SEAT

574 28460215..	 .....1.....COVER, BACK

574 28460316..	 .....1.....COVER KIT, CUSHION

574 28460417..	 .....1..... TRACK KIT

574 28460518..	 .....1.....ARMREST, LT

574 284606.....1.....ARMREST, RT

539 13035919..	 .....1..... SEAT BELT



40 

DECALS

1
7

6

5

4

2

8

9

3

10

11

12

13

16

15

14

20
19

18

17

22

15
966062201

21

23



 41

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 1057451..	 .....1.....DECAL, BATTERY WARNING

539 1057442..	 .....1.....DECAL, BELT DRIVE WARN

539 1057433..	 .....2.....DECAL, NO STEP

539 1057464..	 .....1.....DECAL, SEVERING

539 1033335..	 .....2.....DECAL, MOTION CONTROL

539 9130106..	 .....1.....DECAL, CPSC

539 1018817..	 .....1.....DECAL, PROP 65

539 1132248..	 .....1.....DECAL, WARNING

539 1109749..	 .....2.....DECAL, F.S.T

539 12000610..	 .....1.....DECAL, PARK BRAKE

539 11483211..	 .....1.....DECAL, OIL TANK 

539 10012812..	 .....1.....DECAL, EXHAUST

539 10795913..	 .....1.....DECAL, WARNING

532 42201114..	 .....1.....DECAL, CROWN H 

532 42201215..	 .....2.....DECAL, HUSQVARNA

574 43730116..	 .....1.....DECAL, BELT ROUTING

574 438801.....1.....DECAL, BELT ROUTING 72"

574 56940117..	 .....1.....DECAL, FUSE

574 56900118..	 .....1.....DECAL, ROPS

574 56900219..	 .....1.....DECAL, ROPS WARNING

574 45500120..	 .....1.....DECAL, CROWN H

574 82590121..	 .....1.....DECAL, SERVICE

532 42410222..	 .....1.....DECAL, SPARK ARRESTOR

574 56960123..	 .....1.....DECAL, PZ5426

574 569604.....1.....DECAL, PZ6030

574 569602.....1.....DECAL, PZ6029

574 569603.....1.....DECAL, PZ6029P

574 569607.....1.....DECAL, PZ6034

574 569606.....1.....DECAL, PZ7234

574 569605.....1.....DECAL, PZ6034ZT

574 569608.....1.....DECAL, PZ29

574 569609.....1.....DECAL, PZ34



42 

PROTECTION FRAME

4

3

3 2

2

5

71

5

6



 43

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PROTECTION FRAME

522 8014011..	 .....4.....BUMPER, MALE STUD ¼-20

539 9769782..	 .....4.....NUT ¼-20 HEX NYLOC

539 1155763..	 .....6.....HCS 5/8-18 x 3½

539 1026534..	 .....4.....WASHER 5/8 STD FLAT

525 8291015..	 .....6.....NUT 5/8-11 FLG NYLOC

574 3880016..	 .....2..... LATCH PIN w/ LANYARD

539 2007157..	 .....2..... PIN, HAIR


	FRAME
	ENGINE PLATE
	966061101 ONLY
	966062201 ONLY

	STEERING
	IGNITION SYSTEM
	966062201 ONLY

	PARKING BRAKE
	HYDRAULIC PUMP-MOTOR
	966060901, 966061201, 96606140, 966062201, 966516801
	966061101
	966061301 - ZT5400

	WHEELS AND TIRES
	MOWER LIFT / DECK LIFT
	MOWING DECK / CUTTING DECK
	54" DECK
	60" DECK
	72" DECK

	SEAT
	DECALS
	PROTECTION FRAME



